
WASTEWATER TREATMENT AND DISPOSAL 
FACILITIES CAPACITY STUDY  

PROJECT REPORT 
 

FINAL 
 

 
 
 
 
 

December 2006 
 
 

Prepared by: 
 

 
9665 Chesapeake Drive, Suite 201 

San Diego, California 92123 
 
 
 



 
 

P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc                              December 2006                                          
    

CONTENTS 
 
 
LIST OF APPENDICES................................................................................................................................ iii 
LIST OF TABLES ........................................................................................................................................... iv 
[...]
7.2 Recommendations .............................................................................................................. 7-4 
7.2.1 HARRF Improvements ....................................................................................... 7-4 
7.2.2 Outfall Improvements.......................................................................................... 7-8 

 
 

APPENDICES 
 

APPENDIX A  PROCESS OBJECTIVES MEETING MINUTES 
 
APPENDIX B  HARRF HYDRAULIC PROFILE TM 
 
APPENDIX C  PRIMARY CLARIFIER EVALUATION TM 
 
APPENDIX D BIOLOGICAL PROCESS EVALUATION TM 
 
APPENDIX E  SECONDARY CLARIFIER EVALUATION TM 
 
APPENDIX F  SOLIDS MASS BALANCE TM 
 
APPENDIX G SOLIDS SYSTEM EVALUATION TM 
 
APPENDIX H SYSTEM INTEGRATION AND PLANT OPTIMIZATION TM 
 
APPENDIX I  ESCONDIDO LAND OUTFALL ANALYSIS TM 
 
APPENDIX J  OCEAN OUTFALL CAPACITY TM 
 
APPENDIX K STORM FLOW MODELING TM 
 
APPENDIX L  DETAILED COST ESTIMATE WORKSHEETS 
 
APPENDIX M OFF-GAS TESTING REPORT 
 
 
 



 CONTENTS iv 
 
 

 
 
P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc December 2006 

TABLES 
 
No. Page 
 
ES-1 Process and Conveyance Capacities of HARRF and Outfall Facilities................................. ES-4 
ES-2    Summary of Viable Process Alternatives for HARRF...........................................................ES-10 
ES-3 Summary of Recommended Improvements at the HARRF for 27.5 mgd  
 Average Dry Weather Flow Treatment Capacity ...................................................................ES-11 
ES-4 Planning Schedule for Design and Construction Improvements at HARRF ....................ES-15 
ES-5 Recommended ELO Improvement Projects and Phasing ...................................................ES-18 
ES-6 Land Outfall/Equalization/Live-Stream Discharge Scenarios ............................................ES-20 
ES-7 Planning-Level Project Cost for Long Term Improvement Alternatives for  
 HARRF Average Flow of 27.5 mgd (in 2006 End-of-Calendar Year Dollars)..................ES-22 
ES-8 Planning-Level Project Cost for Alternative 3B – Phased Construction............................ES-22 
ES-9 Planning-Level Cost Estimate for Viable Effluent Disposal Scenarios ..............................ES-23 
ES-10 Soft Costs for the HARRF and Outfall Improvements ........................................................ES-27 
 
2-1 Characteristics of Existing HARRF Facilities .............................................................................. 2-2 
2-2 Land Development Flows.............................................................................................................2-12 
2-3 Average Annual Daily Flow Projected at Build-out at the HARRF.......................................2-13 
 
3-1 HARRF Influent Pumping Station Design Criteria .................................................................... 3-2 
3-2 Process Capacity Evaluation and Design Criteria ....................................................................... 3-9 
3-3 Existing Solids Processing Capacity at the HARRF ................................................................. 3-10 
 
4-1 Recommended Solids System Process Performance Improvements ....................................... 4-3 
4-2 Summary of Secondary Process Alternatives for the HARRF.................................................. 4-8 
4-3 Summary of Recommended Improvements at the HARRF for 27.5 mgd Average Dry 
 Weather Flow Treatment Capacity ..............................................................................................4-12 
4-4 Planning Schedule for Design and Construction Improvements at HARRF ....................... 4-17 
 
5-1 Escondido Land Outfall Improvement Options......................................................................... 5-7 
5-2 Recommended ELO Improvement Projects and Phasing ......................................................5-12 
5-3 Ocean Outfall Improvement Options ........................................................................................5-15 
5-4 Equalization Improvement Options ...........................................................................................5-17 
5-5 Live-Stream Discharge Options................................................................................................... 5-19 
5-6 Live-Stream Discharge Disposal Options .................................................................................. 5-18 
5-7 Estimated Nutrient Loading for Live-Stream Discharge for  
 Each Viable Treatment Alternative .............................................................................................5-20 
5-8 Nitrogen and Phosphorus Loading Resulting from Live-Stream Discharge ........................ 5-21 
5-9 Outfall/Equalization/Live-Stream Discharge Scenarios .........................................................5-23 
 
6-1 Planning-Level Project Cost for Buildout Alternatives – Average Flow of 27.5 mgd........... 6-2 
6-2 Planning-Level Project Cost for Alternative 3B - Phased Construction.................................. 6-3 
6-3 Planning-Level Cost Estimate for Viable Effluent Disposal Scenarios ................................... 6-5 
6-4 Soft Costs for the HARFF and Outfall Improvements ............................................................. 6-8 

  



 CONTENTS v 
 
 

 
 
P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc December 2006 

FIGURES 
 
No. Page 
 
ES-1 Proposed Phased Improvements to Achieve Reliable Treatment Capacity and  
 Projected Average Annual Daily Influent Flow at the HARRF...........................................ES-14 
ES-2 Capacity Increases for Each Phase at HARRF.......................................................................ES-16 
2-1 Influent Flow Projection Graph ..................................................................................................2-14 
3-1 HARRF Influent Pump Station Pump Arrangement ................................................................. 3-3 
4-1 Projected Influent Flow at HARRF ............................................................................................ 4-16 
4-2 Capacity Increases for Each Phase at HARRF.......................................................................... 4-18 
4-3 Capacity Increases for Tertiary Treatment at HARRF............................................................. 4-22 
5-1 Predicted Dry Weather Flow Hydrograph for Buildout ............................................................ 5-5 
5-2 Design Storm Flows ........................................................................................................................ 5-6 
5-3 Hydraulic Profile of Existing Escondido Land Outfall with 33 mgd..................................... 5-11 
5-4 Proposed Site of New Equalization Basin.................................................................................. 5-18 
 
 



 CONTENTS vi 
 
 

 
 
P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc December 2006 

ABBREVIATIONS 
 
AADF - average annual daily flow 
ADWF - Average Dry Weather Flow  
afy - acre-feet per year  
 
BAF – Biological Aerated Filter 
BOD5 – 5-day Biochemical Oxygen Demand 
BTU - British Thermal Unit  
 
CAS – Conventional Activated Sludge 
CBOD5 – 5-day Carbonaceous Biochemical Oxygen Demand 
CEPT – Chemically Enhanced Primary Treatment 
cfm - cubic feet per minute 
CFR – Code of Federal Register 
City - City of Escondido  
COD - chemical oxygen demand 
 
DAFT - dissolved air flotation thickener 
DWF - dry weather flow 
DO - dissolved oxygen  
 
ELO - Escondido Land Outfall  
EPA – Environmental Protection Agency 
 
fps - feet per second 
ft - foot 
ft2 - square foot  
 
g/L - grams per liter 
gpcd - gallons per capita per day  
gpd/EDU - gallons per day per equivalent dwelling unit  
gpd/ft2 - gallons per day per square foot  
gpm - gallons per minute 
GWI - groundwater infiltration 
 
H2S – Hydrogen sulfide 
HARRF - Hale Avenue Resource Recovery Facility  
HSA - Hydrologic Subarea 
hp - horsepower 
 
IBCS - Industrial Brine Collection System  
IPS - Influent Pump Station 
lb/d - pound per day 
lb/hr - pound per hour 
lb/sf-d – pound per square foot per day 
 



 CONTENTS vii 
 
 

 
 
P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc December 2006 

ABBREVIATIONS (continued) 
 
MBR – Membrane bioreactor 
MER - mass emission rate  
mg/L - milligram per liter 
MG - million gallons 
mgd - million gallons per day  
min - minute  
ml/g - milliliters per gram  
MLSS – Mixed liquor suspended solids 
mm - millimeters 
mW - milliwatt 
MWH - Montgomery Watson Harza 
mW-s/cm2 - milliwatts seconds per square centimeter 
 
N - nitrogen 
nm - nanometer 
NPDES - National Pollutant Discharge Elimination System 
NTU - nephlometric turbidity units  
 
Ocean Plan - California Ocean Plan 
OCS - odor control system  
 
P - Phosphorus  
PACl - polyaluminum chloride  
PEP - Palomar Energy Project 
psig - pounds per square inch gauge  
PSRP - Process to Significantly Reduce Pathogens  
PWWF - Peak Wet Weather Flow  
 
RAS - return activated sludge  
RB - Rancho Bernardo  
RCP - reinforced concrete pipe 
RDI/I - rainfall dependent inflow and infiltration 
Rincon - Rincon Del Diablo Municipal Water District  
RO - reverse osmosis 
RPM - revolutions per minute 
 
SANDAG - San Diego Association of Governments  
scfm - standard cubic feet per minute  
sec/cm2 - seconds per square centimeter 
sec-1 - second (time) 
SEJPA - San Elijo Joint Powers Authority  
SEOO - San Elijo Ocean Outfall  
SEWRF - San Elijo Water Reclamation Facility  
SOR - surface overflow rates 
 



 CONTENTS viii 
 
 

 
 
P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc December 2006 

ABBREVIATIONS (continued) 
 
SPA - state point analysis 
SRT – solids retention time 
SVI - sludge volume index 
 
TSS - Total Suspended Solids  
TWAS - thickened waste activated sludge  
 
UV - ultraviolet  
 
VFD - variable frequency drive 
VSR - minimum percentage versus reduction 
 
WAS - waste activated sludge  
Water Board - San Diego Regional Water Quality Control Board



 
 

P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc                              December 2006                                          
    

 
 

EXECUTIVE SUMMARY 
 
 
Introduction and Purpose  
 
The Hale Avenue Resource Recovery Facility (HARRF), a wastewater treatment facility owned and 
operated by the City of Escondido (City), is approaching its design capacity. To ensure that 
wastewater received at the HARRF continues to receive adequate treatment prior to disposal or 
reuse, the City conducted an evaluation of the capacity of the existing treatment facilities at the 
HARRF, the Escondido Land Outfall, and the San Elijo Ocean Outfall. This capacity study serves 
three purposes: 
 

1. To determine the capacity of the HARRF, Escondido Land Outfall, and the San 
Elijo Ocean Outfall using the latest proven prediction technologies available to 
produce an accurate assessment; 

 
2. To determine order-of-magnitude costs for improvements that will allow the City to 

adequately treat incoming wastewater up to the current rated average annual daily 
flow capacity of 18.0 million gallons per day (mgd) and up to the projected build-out 
average annual daily flow capacity of 27.5 mgd (including an average annual daily 
flow of 5.3 mgd from the City of San Diego); and 

 
3. To determine order-of-magnitude costs for improvements that will provide sufficient 

storage and disposal capacities during storm conditions.  
 

Previous capacity-rating studies that set the current rating for the HARRF relied on design criteria 
reported in various industry-accepted and USEPA publications. For this study, Brown and Caldwell 
used the latest plant-performance data and conducted the following activities: 
 

 Monitored influent wastewater characteristics for two weeks; 

 Evaluated activated sludge settling characteristics; 

 Monitored and evaluated 30 days of wet-weather flow to calibrate process, storm 
flow, and hydraulic simulation models; and 

 Determined treatment and hydraulic capacities based on calibrated models. 
 
Individual process components of the HARRF, Escondido Land Outfall, and the San Elijo Ocean 
Outfall were analyzed in detail. Disposal options and preliminary, order-of-magnitude-level cost 
estimates were prepared. Technical memoranda, summarized in the report and included as 
appendices to this report, provide extensive details on methodologies, results, findings, conclusions, 
and recommendations. 
 



 Wastewater Treatment and Disposal Facilities 
 Capacity Study Project Report ES-2 
 
 

 
 
P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc December 2006 

Background 
  
The HARRF was originally constructed in 1959 as a 1.0-mgd activated sludge facility. It has 
undergone five phases of capacity expansion and is currently rated to provide, on average, 18.0 mgd 
of secondary wastewater treatment and 9.0 mgd of tertiary wastewater treatment. In 2005, the 
HARRF treated an average annual daily flow of 15.3 mgd. During the 2005 winter storm of 
February, there were 10 days in which the plant influent flow averaged 21.0 mgd, and the HARRF 
was able to meet all current secondary discharge requirements. Average annual daily flows are 
projected to reach 27.5 mgd at build-out, including 5.3 mgd from the City of San Diego.  
 
The majority of treated wastewater from the HARRF is disposed of through land and ocean outfalls. 
The Escondido Land Outfall runs 14.3 miles from the HARRF fence line to the San Elijo Ocean 
Outfall. The land outfall flows partially full for the first nine miles and completely full the last 5.3 
miles. The San Elijo Ocean Outfall extends 8,000 feet offshore.  
 
Agency permits are in place to regulate discharge to the ocean outfall, intermittent live-stream 
discharge to Escondido Creek, use recycled water produced at the HARRF, and discharge brine 
received from industries. Current permitted limits, on an average basis, are 18.0 mgd for the 
Escondido Land Outfall and the San Elijo Ocean Outfall discharge, 9.0 mgd for intermittent wet-
weather live-stream discharge, 9.0 mgd for recycled water production, and 1.0 mgd of the total 18.0 
mgd discharged through the outfall for brine discharge. 
 
There are several terms used in this project report that relate to flow. The term average annual daily 
flow describes the average daily flow over one calendar year and includes wet and dry weather flows. 
It is typically used when discussing annual flow projections and annual discharge mass emission 
rates. Average dry weather flow refers to a period when wastewater flows are not expected to be 
impacted by wet weather periods or high groundwater levels. Average dry weather flow is used in 
this study to determine the capacity of a given unit process with one tank or clarifier out of service.  
This is to allow for preventive maintenance activities during periods of anticipated low plant influent 
flows.  For the HARRF, the average daily wastewater flows recorded between August 1 and October 
31 from 2000 to 2005 were considered as average dry weather flows.  Note that because Escondido 
is located in an arid environment with limited rainfall, there is less than a 5 percent difference 
between average annual flow and average dry weather flow.  Peak wet weather flow represents the 
maximum average one-hour anticipated flow during a design rainfall event.  This value is used to 
design new and rate existing hydraulic capacity of treatment process and conveyance facilities. 
[...]
equipment, trailers, and temporary 

utilities related to the HARRF 
improvements. 

Escalation to End of 
2006 Calendar Year 

8 percent of raw 
construction cost 

8 percent of raw 
construction cost _ 



 Wastewater Treatment and Disposal Facilities 
 Capacity Study Project Report ES-27 
 
 

 
 
P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc December 2006 

Table ES-10. Soft Costs for the HARRF and Outfall Improvements 

Item 
HARRF 

Improvements 
Outfall 

Improvements Remarks 

Miscellaneous Markups 16 percent of raw 
construction cost 

16 percent of raw 
construction cost _ 

Engineering 20 percent of total 
capital cost 

15 percent of total 
capital cost 

Less engineering time  and disciplines 
are needed for the outfall 

improvement project 

SCADA 10 percent of total 
capital cost None No SCADA system is needed for the 

outfall improvement 

Construction 
Management 

10 percent of total 
capital cost 

6 percent of total 
capital cost 

More construction management, i.e. 
additional inspection services, is 

needed for the HARRF 
improvements due to complexity of 

the construction. 
Legal and 

Administration 
10 percent of total 

capital cost 
10 percent of total 

capital cost _ 

 
 
Assumptions that are not covered above, but are important in developing the cost for each scenario, 
are presented below. 
 
Scenario D 
 

 It is assumed that the existing 2-million-gallon equalization basin will be demolished 
and two new 7-million-gallon reservoirs will be constructed: one placed in the same 
location as the existing equalization basin and the other constructed outside of the 
current plant boundaries. Land acquisition cost is not included. 

 
Scenario E 
 

 An additional 2-million-gallon reservoir will be constructed outside of the current 
plant boundaries. Land acquisition cost is not included. 

 
Scenarios F and G 
 

 The additional 9.0 mgd membrane filters are assumed to be located in the parking lot 
south of the existing tertiary filters. The remaining additional 6.0 mgd membrane 
filters and 15.0 mgd chlorine contact basins and reverse osmosis system are assumed 
to be built outside of the current plant boundaries.  

 
 
 
 



 Wastewater Treatment and Disposal Facilities 
 Capacity Study Project Report ES-28 
 
 

 
 
P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc December 2006 

Scenario H 
 

 The additional 9.0 mgd membrane filters are assumed to be located in the parking lot 
south of the existing tertiary filters. The remaining additional 11.0 mgd membrane 
filters and 20.0 mgd chlorine contact basins and the reverse osmosis system are 
assumed to be built outside of the current plant boundaries. 

 
Other Recommendations 
 
Further discussion on other recommendations is presented below. 
 
Odor Control 
 

 Replace primary effluent with secondary effluent or reclaimed water as the wetting 
agent in the bioscrubber. 

 
 Establish continuous recycling of the wetting agent instead of using a pass-through 

effluent system.  
 
 Install covers on the primary clarifiers and withdraw foul air from beneath the covers 

only to reduce the amount of foul air needing treatment from 66,000 cfm to 30,000 cfm. 
 
Effluent Disposal 
 

 Initiate an alignment study to determine possible routes for a new land outfall and 
determine the constraints involved. 

 
 Conduct condition assessments of the existing land and ocean outfalls.  

 
 Conduct near-term capital improvements to maximize the existing capacity of the 

Escondido Land Outfall.  
 

 Evaluate the costs of acquiring land to construct a new land outfall.  
 

 Periodically update the projected build-out flows using accurate available land use data.  
 

 If considering expanding equalization at the HARRF, evaluate land and construction 
costs. 

 
 Maintain the ability to dispose of 9.0 mgd to Escondido Creek during extreme 

conditions to provide disposal flexibility by renewing the current permit for 
intermittent live-stream discharge.  

 
 Evaluate the advantages and disadvantages of constructing a separate ocean outfall 

that conveys only effluent from the HARRF. 
 

 Consider a regional land and ocean outfall that can benefit other communities.  



 

 
 

P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc                              December 2006                                          
    

1.0 INTRODUCTION 
 
 
The Hale Avenue Resource Recovery Facility (HARRF), a wastewater treatment facility owned and 
operated by the City of Escondido (City), is fast approaching its design capacity. To ensure that 
wastewater received at the HARRF continues to receive adequate treatment prior to disposal or 
reuse, the City has retained Brown and Caldwell to evaluate the capacity of the existing treatment 
facilities at the HARRF, the Escondido Land Outfall (ELO), and the San Elijo Ocean Outfall 
(SEOO).  
 

The capacity study performed and discussed in this project report actually serves three purposes. 
The first purpose is to determine the capacity of the HARRF, ELO and SEOO using the latest and 
proven prediction technologies available to produce an accurate assessment. Previous capacity rating 
studies that set the current rating of the HARRF relied on design criteria reported in various 
industry-accepted texts and EPA publications. For this study, Brown and Caldwell used the latest 
plant performance data and conducted a two-week wastewater characteristics monitoring, settling 
characteristics evaluation, and a 30-day wet weather flow monitoring to calibrate process, storm 
flow, and hydraulic simulation models. These calibrated models were then used to determine the 
treatment and hydraulic capacities reported.  
 
The second purpose of the study is to identify and determine order-of-magnitude costs for 
improvements that will allow the City to adequately treat incoming wastewater up to the current 
rated average annual daily flow capacity of 18.0 million gallons per day (mgd) and the projected 
build-out flow capacity of 27.5 mgd. Various treatment processes were evaluated based on reliability, 
space requirements, operation and maintenance requirements, and the ability for the process to 
reliably produce recycled water. Project costs for alternatives considered to be viable were developed 
and are reported in later sections.  
 
The final purpose of the study is to identify and determine order-of-magnitude costs for 
improvements that will provide sufficient storage and disposal capacities during storm conditions to 
avoid spillage of treated or untreated wastewater to waterways/areas not approved by local 
regulatory agencies. From 38 years of rainfall data and about three years of the HARRF influent 
flow data (including flows recorded during the latest storm events); a 10-year peak flow event was 
simulated. Various effluent disposal options, including storage and equalization, live-stream 
discharge, and land and ocean outfall disposal were then developed and subsequently evaluated. 
Costs were determined for the most viable alternatives. 
 
Individual process components of the HARRF as well as the land and ocean outfalls were analyzed 
in detail. Included in the appendices of this project report are the individual technical memoranda 
that provide extensive details on methodologies, results, findings, conclusions, and 
recommendations. A summary of the contents of the technical memoranda is presented in this 
project report. In addition, discussions on disposal options and preliminary, order-of-magnitude 
level costs estimates are presented. 
 



 

 
 

P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc                              December 2006                                          
    

2.0 BACKGROUND 
 
 
Presented in this section are 1) information on the existing HARRF, ELO, and SEOO; 2) permits 
that regulate the treatment, storage, and disposal of wastewater at the HARRF; and 3) wastewater 
flow projections. 
 
There are several terms used in this project report that relate to flow. The term average annual daily 
flow (AADF) describes the average daily flow over one calendar year and includes wet and dry 
weather flows. It is typically used when discussing annual flow projections and annual discharge 
mass emission rates. Average dry weather flow (ADWF) refers to a period when wastewater flows 
are not expected to be impacted by wet weather periods or high groundwater levels. For this study, 
the average daily wastewater flows recorded between August 1 and October 31 from 2000 to 2005 
were considered as ADWF. Note that because Escondido is located in an arid environment with 
limited rainfall, there is less than a 5 percent difference between average annual flow and average dry 
weather flow.  Peak wet weather flow (PWWF) describes a peak flow averaged over a one-hour 
period, which typically occurs during inclement weather. This term is typically used for design and to 
determine the hydraulic capacity of units and conveyance facilities. 
 
 
2.1 Existing Facilities 
 
In this section, the HARRF facilities, the ELO, and the SEOO currently in place are described. This 
information forms the basis of the recommended improvements presented in later sections. 
 
2.1.1 HARRF 
 
The HARRF was originally constructed in 1959 as a 1.0-mgd activated sludge facility and underwent 
modifications and upgrades in 1965, 1973, 1981, 1998, and 2000. The HARRF is currently rated to 
provide 18.0 mgd of secondary treatment and 9.0 mgd of tertiary treatment. In 2005, the HARRF 
treated an average of 15.3 mgd daily. The HARRF consists of the following conveyance and 
treatment units: mechanical and manual barscreens, grit removal systems, primary clarifiers, aeration 
basins, secondary clarifiers, flocculation basins, filters, UV and chlorine disinfection, chemical feed 
facility, dissolved air flotation thickeners (DAFT), anaerobic digesters, solids dewatering centrifuges, 
flow equalization basin, energy recovery system, and major pump stations including an influent 
pump station, a return activated sludge/waste activated sludge (RAS/WAS) pump station, a 
secondary effluent pump station, and a reclaimed water pump station. Physical descriptions and 
currently reported capacities of the primary, secondary, tertiary, solids process units, and other 
mechanical equipment are presented in Table 2-1. Results of the capacity assessment of each process 
are discussed in a subsequent section. 
 
2.1.2 Escondido Land Outfall (ELO) 
 
A majority of the treated wastewater from the HARRF is disposed through the land and ocean 
outfall. The ELO stretches 14.3 miles from the HARRF fence line to the SEOO and is composed of 
a series of 30-, 33-, and 36-inch-diameter pipelines. Treated effluent within the upper nine miles of 
the ELO flows by gravity; it flows under pressure for the remainder of the way.  
 



 Wastewater Treatment and Disposal Facilities 
 Capacity Study Project Report 2-2 
 
 

 
 
P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc December 2006 

Table 2-1. Characteristics of Existing HARRF Facilities 
(Capacity Ratings Prior to this Capacity Study) 

Item Units Values (a) 
Barscreens   
 Type - Mechanical 
 Manufacturer – Model  - Parkson Aqua Guard 
 Channel Width ft 4.5 
 Bar Spacing mm 6 
 Capacity, each(b) mgd 22 
 Type - Manual 
 Manufacturer - - 
 Channel Width ft 3.5 
 Bar Spacing inch 2 
Influent Pump Station   
 Constant Speed Pumps    
  Number Installed - 2 
  Manufacturer - Allis-Chalmers 
  Capacity, each gpm 4,600 
  Design head, each ft 30 
  Horsepower, each hp 50 
 Variable Speed Pumps     
  Number Installed - 2 2 
  Manufacturer - Fairbanks Morse Fairbanks Morse 
  Capacity, each gpm 5060 9,000 
  Design head ft 30 40 
  Horsepower, each hp 50 125 
Headworks   
 Grit Removal Chamber   
  Number Installed - 2 
  Type - Vortex 
  Manufacturer - Schloss Eng. Equip., Inc. 
  Diameter ft 24 
 Total Process Capacity (@90 sec HRT) 
 (one unit out of service) 

mgd 21 

 Grit Pumps   
  Number Installed - 4 
  Type - Recessed Impeller 
  Manufacturer - Wemco 
  Capacity, each gpm 220 
 Classifier 
  Number Installed 
  Type 
  Manufacturer 
  Capacity, each 
  Motor Size, each 

 
number 

- 
- 

gpm 
hp 

 
2 

Helical screw 
Schloss 

220 
½ 



 Wastewater Treatment and Disposal Facilities 
 Capacity Study Project Report 2-3 
 
 

 
 
P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc December 2006 

Table 2-1. Characteristics of Existing HARRF Facilities 
(Capacity Ratings Prior to this Capacity Study) 

Item Units Values (a) 
 Parshall Flume   
  Number Installed - 1 
  Manufacturer - Plasti-Fab 
  Throat width ft 5 
  Peak Capacity mgd 53 
Primary Clarifiers   
 Number of Primary Clarifier Basins Installed - 3 1 
 Side water depth ft 8 10 
 Surface area per tank ft2 5,250 5,250 
 Total Process Capacity @ 1,000 gpd/sf SOR    
  All Clarifiers in Service mgd 21 
  Largest Clarifier Out of Service mgd None reported 
Primary Sludge Pump Station   
 Diaphragm Pumps    
  Number Installed - 3 4 
  Manufacturer - Gorman Rupp Dorr Oliver 
  Discharge Volume per Stroke, each Gallons 4.5 3.8 
  Equivalent Average Total Capacity (c) mgd 19.3 
  Design head ft 80 
 Compressor   
  Number Installed - 2 (1 duty +1 standby) 
  Manufacturer - Hydro Vane 
  Capacity scfm 96 
  Pressure psig 100 
  Horsepower hp 25 
Aeration System   
 Aeration Basins   
  Number Installed - 5 
  Side water depth ft 16.5 
  Surface area ft2 10,000 
 Total Process Capacity (d) mgd 18.0 
 Blowers   
  Number Installed - 3 (2 duty + 1 standby) 
  Capacity, each  scfm 10,300 
RAS/WAS Pump Station   
 RAS Pumps   
  Number Installed - 3 (2 duty + 1 standby) 3 (2 duty + 1 standby)
  Type - Horizontal Non-Clog; 

Variable Speed 
Horizontal Non-Clog; 

Variable Speed 
  Manufacturer - Fairbanks Morse Fairbanks Morse 
  Capacity, each gpm 4,107 2,173 
  Design head ft 37 35 
  Motor Size hp 60 25 
 Total Process Capacity (e) mgd 37.8 37.8 



 Wastewater Treatment and Disposal Facilities 
 Capacity Study Project Report 2-4 
 
 

 
 
P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc December 2006 

Table 2-1. Characteristics of Existing HARRF Facilities 
(Capacity Ratings Prior to this Capacity Study) 

Item Units Values (a) 
 WAS Pumps   
  Number Installed - 2 (1 duty + 1 standby) 
  Type - Variable Speed, Progressive cavity 
  Manufacturer - Moyno 
  Capacity, each gpm 515 
  Design head ft 35 
  Motor size hp 5 
Secondary Clarifiers   
 Secondary Clarifier Basins   
  Number Installed - 2 2 
  Diameter ft 80 110 
  Side water depth ft 15 15 
 Total Process Capacity    
  All Clarifiers in Service @ 620 gpd/sf mgd 18.0 
  One Large Clarifier Out of Service @ 690 

gpd/sf 
mgd 18.0 

Secondary Effluent Pump Station    
 Equalization Pumps   
  Number Installed - 4 
  Type - Vertical turbine 
  Manufacturer - Fairbanks Morse 
  Capacity, each gpm 5,675 
  Design head ft 27 
  Motor size hp 50 
 Filter Influent Pumps   
  Number Installed - 3 
  Type - Vertical turbine 
  Manufacturer - Fairbanks Morse 
  Capacity, each gpm 3,470 
  Design head ft 34 
  Motor size hp 40 
Flocculation   
 Flocculation Basins   
  Number Installed - 2 
  Stages per basin - 2 
  Length of each stage ft 16.75 
  Width of each stage ft 16.75 
  Depth of each stage ft 19.9 
 Flocculation Mixers   
  Number installed - 4 
  Manufacturer - Philadelphia 
  Stage Number -- 1 2 
  Power requirement hp 3 3 



 Wastewater Treatment and Disposal Facilities 
 Capacity Study Project Report 2-5 
[...]
on AADF. For primary clarifiers and activated sludge, average dry weather flow (ADWF) was used, 
and all flow and loading peaking factors were based on ADWF. ADWF was determined by taking 
the average influent flow from August 1 to October 31 for six years (from 2000 to 2005). Note that 
because Escondido is located in an arid environment with limited rainfall, there is less than a 5 
percent difference between average annual flow and average dry weather flow.   
 
3.1.1 Bar Screens 
 
Debris removal is provided by two 4.5-foot-wide Parkson Aqua Guard® mechanical bar screens with 
6 mm nominal openings. A 3.5-foot-wide manual bar screen with 2-inch openings is provided for 
redundancy during peak flows if one of the mechanical bar screens is out of service. The bar screens 
remove large objects and other debris that may otherwise clog the raw sewage influent pumps 
and/or impact performance of downstream processes. Each mechanical bar screen is equipped with 
a screenings washer and compactor. The washed and compacted screenings are collected in a 
common bin located in a ventilated enclosure to contain odors. 
 
According to the manufacturer’s representative, each bar screen system is rated for 22.0 mgd 
capacity (June 5, 2006 e-mail from Joe Nagel of Parkson), based on a downstream water elevation of 4.1 
feet at peak flow. In the same communication string, it was mentioned that the capacity may be as 
high as 28.0 mgd if the downstream water elevation is increased to 4.5 feet.  
 
The approach velocity should be a minimum of 1.0 feet per second (fps) to avoid solids deposition 
within the approach channel, and a maximum of 4.0 fps to avoid pass-through of debris (Design of 



 Wastewater Treatment and Disposal Facilities 
 Capacity Study Project Report 3-2 
 
 

 
 
P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc December 2006 

Municipal Wastewater Treatment Plants, 4th Edition, Water Environment Federation, 1998; Wastewater 
Engineering, Treatment, Disposal, Reuse, 3rd Edition, Metcalf & Eddy Inc., 1991). Manufacturer-quoted 
capacities noted above result in velocities between 2.0 to 3.0 fps, depending on the upstream water 
surface elevation. Therefore, the two bar screens installed should be capable of handling the current 
rated flow of 18.0 mgd average and 36.0 mgd peak, and can continue to be effective at the build-out 
peak wet weather flow of 48.2 mgd (44.4 mgd or raw influent plus 3.8 mgd of recycle flows).  
 
3.1.2 Influent Pumping Station 
 
The hydraulic capacity of the influent pumping station (IPS) was evaluated briefly for this study. The 
existing IPS consists of a bifurcated wet well with three single-stage vertical centrifugal pumps 
installed in each wet well and a 24-inch by 36-inch cast iron sluice gate separating the two halves. 
Each pump installed in one wet well has a matching pump in the other wet well. This arrangement 
and the ability to isolate the wet wells with the gate were envisioned to allow cleaning of one wet 
well while the other remained active. However, the HARRF staff has indicated that the gate is not 
operable and the wet wells cannot be isolated.  
 
The pumping station was designed with six pump bays, but only four pumps were installed initially – 
two in each wet well. In the 1980s, the largest pair of pumps were added. The pumps, drives, and 
motors were not changed, but some impellers were replaced with larger diameter impellers. The 
current IPS design criteria are summarized in Table 3-1 and the pump arrangement is shown on 
Figure 3-1 (source: HARRF-staff supplied information on May 31, 2006 and the 1981 Hale Avenue 
WWTP Expansion drawings [Sheet G-4]). 
 

Table 3-1. HARRF Influent Pumping Station Design Criteria 
 
Item Unit Pair 1 Pair 2 Pair 3 
Pump Number - 1 & 6 2 & 5 3 & 4 
Manufacturer - Fairbanks Morse Fairbanks Morse Allis-Chalmers 
Type - Vertical centrifugal 

angleflow 
Vertical centrifugal 

angleflow 
Vertical centrifugal 

mixed flow 
Drive - Variable Constant Variable 
Capacity, each gpm 5060 4600 9000 
Total dynamic head feet 30 30 40 
Maximum speed RPM 855 875 880 
Motor horsepower hp 50 50 125 
Impeller diameter inch 15.40 14.9375 17.75 
Operating strategy 

 Pump on (water depth) 
 Pump off (water depth) 

 
inch 
inch 

 
60 
41 

Lead 
94 
60 

Lag 
102 
84 

 
70 
52 

 
 



 Wastewater Treatment and Disposal Facilities 
 Capacity Study Project Report 3-3 
 
 

 
 
P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc December 2006 

The Final Letter Report for Capacity Rerating of the Hale Avenue Resource Recovery Facility (HARRF) by 
MWH (hereto forth called the 2004 Capacity Rerating Study) stated that the IPS was rated for a peak 
capacity of 43.5 mgd with one pump out of service. Pump performance curves were not available 
for the smaller pumps, so the pumping station capacity could not be evaluated for this study. 
Verification of this capacity rating requires generating a system head curve and all pump curves to be 
available. Unfortunately, the study team did not have the pump curves for the smaller pumps and 
pressure sensing devices were not available, so a rigorous capacity evaluation of the pumps could 
not be performed. Instead, the following observations are provided (note that recommendations to 
improve performance and reliability are provided in Section 4): 
 

 The discharge IPS force main is a combination of 30-inch and 36-inch-diameter 
pipes, transitioning from 30-inch to 36-inch about 280 feet downstream (Station 
3+59.35 per Sheet C-14 of Phase 2 Drawings) from the IPS. 

 
 Given the age of the existing equipment, a comprehensive evaluation of the current 

physical condition and remaining useful life of the equipment (including gates, 
operators, valves, etc.) must be conducted to determine the need for upgrades in 
system components or replacement of equipment. 

 
 
3.1.3 Grit Removal 
 
The grit removal system removes sand, gravel, and fine inorganic particles that can accumulate in 
downstream process units or cause excessive and premature wear in conveyance equipment. The 
installed system consists of two 24-foot-diameter Schloss forced vortex grit collectors (type CTP 
Grit Collector) with a 10-hp paddle mixer each, four Wemco horizontal recessed impeller grit 
pumps (two for each grit collectors) with 15-hp motors, two Schloss grit cyclone separators and 
classifiers, and two self-dump hoppers.  
 

N
 

1 2 3 4 5 6 

Figure 3-1. HARRF Influent Pump Station  
Pump Arrangement 



 Wastewater Treatment and Disposal Facilities 
 Capacity Study Project Report 3-4 
 
 

 
 
P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc December 2006 

The reported capacity of the grit chambers differs according to the source. The 1999 Phase 2 
Treatment Upgrades and Reclamation Facilities contract drawings indicate a peak flow and average 
flow capacity of 29.0 and 14.5 mgd, respectively, for each grit collector. The subsequent 2004 
Capacity Rerating Study Letter Report rates each grit collector at 21.0 mgd average flow. The 
manufacturer recently stated the following capacity and performance information (Telephone 
conversation between Brown and Caldwell and Schloss Engineered Equipment, Inc. on June 2, 2006): 
 

 Peak capacity of one 24-foot-diameter unit is 70 mgd peak flow.  
 

 Grit collector is designed to provide the following particle removal efficiencies at the 
rated peak capacity, assuming a sand particle with a specific gravity of 2.65: 

 
 95 percent of 50 mesh size 
 85 percent of 70 mesh size 
 65 percent of 100 mesh size 

 
Based on past experience, Brown and Caldwell has found that the reliable capacity of this type of 
grit removal system is typically 50 percent of the manufacturer’s stated capacity. Short periods of grit 
carryover will not have a significant impact on downstream unit processes, but continuous grit 
carryover during average flow conditions due to an undersized system can cause primary sludge 
pump wear, grit accumulation in aeration tanks, and/or grit accumulation in digesters. Although 
peak flow periods may have a short duration, they can represent a significant peak grit load due to 
“first flush” conditions. Other options are available for grit capture (e.g., DAFT bottom sludge 
degritting with co-thickening of primary and waste activated sludge (WAS), primary sludge 
degritting), but they should not be used to make up for an undersized raw sewage grit removal 
system. 
 
We find that the hoppers are typically undersized, causing bridging of grit particles if the pump is 
not sized to pump the maximum expected rate of inflow of grit at less than about 1 percent solids 
concentration. There are improvements to the typical design that can be implemented to ensure that 
clumping of grit particles do not occur. Many designers, including Brown and Caldwell, include an 
air scouring system to fluidize the grit particles prior to pumping. The current system does not have 
this provision, but includes water agitation of the grit hopper. It is Brown and Caldwell’s opinion 
that water agitation is not as effective as air scour for this purpose.  
 
In summary, the currently configured grit removal system does not have sufficient capacity for 
build-out conditions, but it may have the necessary capacity to treat 18.0 mgd. The reliable capacity 
is likely between 14.5 and 21.0 mgd average flow; additional testing and verification is needed. In 
addition, implementing an air scour system will likely ensure that the capacity is at the upper end of 
the range.  
 
3.1.4 Primary Treatment 
 
On-site stress testing of the primary clarifiers was performed at surface overflow rates (SORs) 
ranging from 800 to 1,442 gallons per day per square foot (gpd/ft2). This stress testing was achieved 
by taking tanks out of service. Field observations also showed that the flow split among the clarifiers 



 Wastewater Treatment and Disposal Facilities 
 Capacity Study Project Report 3-5 
 
 

 
 
P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc December 2006 

is unequal, with more flow going to primary clarifier 4 (the eastern-most clarifier). In spite of the 
flow imbalance, the clarifiers demonstrated similar total suspended solids (TSS) and chemical oxygen 
demand (COD) removal with all clarifiers in service. At the highest SOR values, the water level in 
the effluent launders increased, as expected, but the effluent weirs were not submerged.  
 
The stress testing showed that the HARRF primary clarifiers still remove 46 percent of the influent 
solids and 26 percent of the influent 5-day carbonaceous biochemical oxygen demand (cBOD5) at a 
SOR of 1,400 gpd/ft2. In addition, the maximum possible suspended solids removal is achieved 
under average flow conditions, corresponding to a SOR of between 800 and 849 gpd/ft2. 
“Maximum possible suspended solids removal” refers to nearly 100-percent removal of primary 
influent settleable solids. A significant portion of primary influent suspended solids are not settleable 
and will pass through the clarifier with the primary effluent. Historical data (2000-2005) were 
evaluated to determine settling constants used to predict existing primary clarifier effluent quality. 
Settling constants were in good agreement with constants determined from on-site stress testing. 
Performance curves for COD and TSS removal as a function of influent flow were generated for use 
with the secondary process capacity assessment.  
  
3.1.5 Secondary Treatment 
 
The secondary treatment capacity was evaluated by using the suspended biological growth simulator, 
BioWinTM 2.2, and state point analysis (SPA) to model secondary clarifier performance A two-week 
wastewater characterization study was performed to determine wastewater characteristics and other 
inputs to calibrate the activated sludge simulator. The characterization study results showed that 
there is unequal flow distribution among aeration basins. We attribute this imbalance to unequal 
return activated sludge (RAS) flow and/or unequal primary effluent flow to an individual tank, and 
that the reported RAS flows are incorrect. In addition, the HARRF secondary effluent has high 
nitrite concentrations due to incomplete nitrification that is likely due to one or more of the 
following: (1) excessive RAS chlorination, (2) high ammonia loads in solids recycle streams, and (3) 
low dissolved oxygen (DO) concentrations in the aeration basins. 
 
The activated sludge process capacity was evaluated using several criteria. First, BioWinTM 2.2 and 
SPA were used to determine whether the clarifier was underloaded, in thickening failure, or in 
clarification failure at the anticipated range of primary effluent flows and loads associated with a 
given average raw sewage flow. Thickening failure and clarification failure indicate insufficient 
process capacity and either the average flow is decreased, an additional primary clarifier(s) is added 
to reduce aeration influent loads, an additional aeration tank(s) is added, and/or an additional 
secondary clarifier(s) is added so the clarifier is underloaded. This underloaded condition minimizes 
the clarifier sludge blanket depth and the secondary effluent suspended solids concentration. 
 
Second, BioWinTM 2.2 was used to determine process oxygen demands over the range of anticipated 
primary effluent flows and loads associated with a given average raw sewage flow. The simulated 
process oxygen demands were compared to the reliable capacity of the existing aeration panel 
diffusers and aeration air blowers. Off-gas testing was conducted in the HARRF aeration tanks to 
determine site-specific oxygen transfer coefficients for an accurate evaluation. The off-gas testing 
showed that the current value of αF (ratio of oxygen transfer rate in dirty [process] water to oxygen 
transfer rate in clean water) is 0.32 (see Appendix M for Off-Gas Testing Report). 



 Wastewater Treatment and Disposal Facilities 
 Capacity Study Project Report 3-6 
 
 

 
 
P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc December 2006 

 
Third, BioWinTM 2.2 was used to simulate secondary effluent quality over the range of anticipated 
flows and loads to ensure discharge permit compliance.  
 
The secondary process capacity was based on parameters determined from historical performance 
data between 2000 and 2005. The average solids residence time of 2.75 days determined from the 
historical data was used to simulate activated sludge performance. It should be pointed out that in 
2005 the average solids residence time was 3.5 days. The mixed liquor settleability (as measured by 
sludge volume index (SVI)) was used to evaluate secondary clarifier performance. A lower sludge 
volume index corresponds to a better settling sludge. Historical SVI values ranged between 65 and 
600. The 90th percentile of this parameter is used as a measure of the reliable sludge settleability that 
can be anticipated under current activated sludge operating conditions. This value is calculated to be 
203 mL/g. Use of the 90th percentile value means that current operating conditions will produce a 
sludge volume index of 203 mL/g or less approximately 90 percent of the time. Extraordinary 
control measures such as RAS chlorination or coagulant addition must be used during the time 
when the 90th percentile is exceeded. In other words, the secondary process will run without these 
extra measures approximately 330 days of the year. The other 35 days will require additional 
measures to keep the process within desired parameters.  
 
The secondary process capacity, under current operating conditions as explained above, is calculated 
to be 14.8 mgd ADWF. The corresponding PWWF capacity is 29.3 mgd. The capacity of the 
HARRF is limited by the sludge settleability which limits the solids loading rate to the secondary 
clarifiers. In addition, the existing aeration system cannot produce air flow rates needed to meet 
process oxygen demands above 15.0 mgd at the measured value of αF. The aeration system is 
limited by the maximum airflow that can be tolerated by the existing fine-bubble aeration panels; the 
blowers have sufficient capacity.  
 
3.1.6 Tertiary Treatment 
 
The HARRF tertiary treatment facilities include: 
 

 Three filter influent pumps for a reliable pumping capacity (2 duty/1 standby) of 
approximately 10.0 mgd 

 
 An in-line pumped flash mix system for chemical addition 

 
 Two 2-stage flocculation tanks, each with two mechanical flocculators 

 
 Eight 200 ft2 continuous backwash granular media filters 

 
 A UV system with two channels, each with five banks of low pressure low intensity 

UV lamps (4 duty/1 standby) 
 

 Chlorine disinfection with one multiple-pass contact tank (constructed using the 
three abandoned “squircle” secondary clarifiers). 

 
 Associated chemical storage and feed systems. 

 



 Wastewater Treatment and Disposal Facilities 
 Capacity Study Project Report 3-7 
 
 

 
 
P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc December 2006 

All facilities except the chlorine disinfection system were constructed as part of the 1999 Phase 2 
Treatment Upgrades and Water Reclamation Facilities project. The chlorine disinfection facilities 
were constructed as part of the 2005 Chlorine Contact Tank Design/Build Project. The tertiary 
treatment facilities are not needed for ocean outfall discharge permit compliance, but are used to 
treat a portion of the HARRF secondary effluent for use as reclaimed water. 
 
The granular media filters were designed for a maximum influent flow of 10.0 mgd with loading rate 
of 4.34 gpm/ft2 based on all the filters in service (Parkson Corporation, Specification Section 11422). The 
corresponding maximum hydraulic loading rate with one unit out of service is 5.0 gpm/ft2 as 
allowed by California Department of Health Services (DHS) for recycled water treatment. A portion 
of the filter effluent is recycled continuously to the IPS as waste washwater. At the design waste 
washwater flow rate of approximately 80 gpm per filter, the total waste washwater flow is expected 
to be 0.8 mgd, which results in a net filtered water production of approximately 9.0 mgd. Under 
these conditions, the filters are specified to produce an effluent containing an average 5 mg/L TSS 
(2 nephlometric turbidity units [NTU]) for a typical secondary effluent containing an average of 20-
30 mg/L TSS (10 NTU).  
 
The filters, however, have never been able to operate at their rated hydraulic loading of 5.0 gpm/ft2, 
and comply with the 2 NTU filter effluent limit for “disinfected tertiary” quality recycled water. 
Therefore, the full capacity of these filters has not been achieved despite efforts by plant staff, the 
manufacturer, and various chemical suppliers. In the recent past, the tertiary treatment processes at 
the HARRF have required excessive levels of coagulant (approximately 60 to 80 mg/L 
polyaluminum chloride (PACl) and approximately 3 mg/L polymer) to produce an effluent suitable 
for filtration and eventual use as reclaimed water. In addition, the current backwash rate is 
approximately 20 percent. Higher reject water quantity reduces the net filtered water production. 
Therefore, the maximum possible net filtered water production is reduced to 8.0 mgd at the 
maximum filter loading rate of 10.0 mgd.  
 
It has been determined that the recent poor performance of the tertiary processes corresponded to 
high secondary effluent nitrite concentrations caused by incomplete nitrification and low mixed 
liquor suspended solids (MLSS) concentrations (less than 1.0 g/L) due to the relatively low SRT.  
At Brown and Caldwell’s recommendation, the HARRF staff increased the operating SRT from 
approximately 2.75 days to approximately 5 days as an interim measure to improve tertiary system 
performance. This process change resulted in lower turbidity levels in the filter effluent and reduced 
chemical requirements. The improvement in tertiary performance is attributed to a completely 
nitrified effluent resulting from the longer SRT and due to higher MLSS concentrations resulting 
from the higher mixed liquor inventories in the aeration basins. Typically, activated sludge settles as 
a blanket resulting in the removal of smaller particles due to a “filtering” action of the settling 
biomass. Operating at MLSS concentrations less than 1.0 g/L results in a diluted sludge where 
benefits of the “filtering” action are lost and effluent can have higher levels of colloidal material.  
 
The UV disinfection system was designed based on the 1993 NWRI guidelines (UV Disinfection 
Guidelines for Wastewater Reclamation in California and UV Disinfection Research Needs, National Water 
Research Institute, September 1993), which had been adopted by DHS for recycled water 
disinfection systems. These guidelines were superseded in 2000 by the 2000 NWRI/AWWRF 
guidelines (National Water Research Institute/American Water Works Research Foundation, 



 Wastewater Treatment and Disposal Facilities 
 Capacity Study Project Report 3-8 
 
 

 
 
P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc December 2006 

Ultraviolet Disinfection Guidelines for Drinking Water and Water Reuse, December 2000). The 2000 
NWRI/AWWRF guidelines required that the capacity of the HARRF UV disinfection system be  
tested at full-scale operating conditions before DHS would validate the recycled water treatment 
facilities. A series of three commissioning tests were conducted in early 2003 to validate the 
delivered UV dose. DHS developed an interim operations plan in the fall of 2003 that stated a 
maximum UV disinfection system capacity of 4.0 mgd. The San Diego Water Board approved the 
4.0 mgd disinfection capacity based on the DHS interim operations plan.  
 
The derated UV disinfection capacity was mitigated by conversion of the old “squircle” clarifiers to 
a chlorine contact tank with a capacity of approximately 10.0 mgd. While the chlorine contact tank 
has sufficient treatment capacity, the operations costs are relatively high because the high nitrite 
nitrogen concentration exerts a significant chlorine demand (approximately 10 mg chlorine/mg 
nitrite nitrogen) that must be met before recycled water disinfection can be achieved. Chlorine 
residual of 2 to 3 mg/L is required in the recycle water distribution system to prevent biological 
growth. 
 
 
3.1.7 Solids Treatment 
 
Evaluation of the capacity of unit processes and components for solids treatment at the HARRF is 
based on plans, operations and maintenance manuals, and previous reports and studies provided by 
the City. Additional information was collected during a site visit on March 2, 2006. Brown and 
Caldwell design guidelines and applicable regulatory requirements were used to evaluate the capacity 
of the solids treatment facilities. Table 3-2 summarizes design criteria used for this evaluation.  
 
Findings and conclusions of the evaluation are summarized below. Capacity ratings for each solids 
processing component are reported in Table 3-3.  
 
Dissolved Air Flotation Thickening. The capacity of the thickening facilities is inadequate to 
handle the range of projected solids loadings at 18.0 mgd average flow with one of the two dissolved 
air flotation thickeners (DAFTs) out of service.  
 
Anaerobic Digestion. The capacity of the sludge stabilization facilities is inadequate to handle the 
range of projected thickened sludge loadings at 18.0 mgd average flow. This finding is based on the 
minimum SRT criterion of 20 days with one digester out of service during average loading 
conditions and historical thickened sludge concentration. The 20-day HRT at average with one 
digester out of service provides sufficient capacity to meet the 15-day HRT required by EPA 503 
regulations for Class B biosolids in the event a peak two week flow occurs while one digester is out 
of service.  Adequate capacity to handle thickened sludge loadings with the existing facilities can be 
provided by increasing the thickened sludge concentration, which will decrease the thickened sludge 
flow and increase the SRT. A minimum thickened sludge concentration of approximately 6.8 
percent for the blended thickened waste activated sludge (TWAS) and primary sludge will meet the 
minimum SRT criterion at average loading conditions at 18.0 mgd average flow. The digesters 
currently meet vector attraction requirements by providing greater than 38 percent volatile solids 
reduction.  
 



 Wastewater Treatment and Disposal Facilities 
 Capacity Study Project Report 3-9 
 
 

 
 
P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc December 2006 

 
 

 
 
Centrifuge Dewatering. The capacity of the dewatering facilities is adequate to handle the range of 
projected stabilized sludge loadings at 21.2 mgd average flow. Additional capacity may be provided 
by running the centrifuges more than 12 hours per day. Emergency capacity may be provided by 
operating the third centrifuge and increasing the pressure capacity of the digested sludge transfer 
pumps or pigging the line between the secondary digester and the dewatering feed tank to reduce 
transfer pump discharge pressure. 

Table 3-2. Process Capacity Evaluation and Design Criteria 

Process Unit Criterion Units Value Source 

Solids loading ratesa 
 Average, one unit out of service 
 Peak, all units in service 

lb/d-ft2 
 

15 
36 

Air to solids ratio lb air/lb 
TSS 

0.03 

Minimum pressurized tank liquid 
retention time min. 0.75 

Brown and Caldwell Design 
Guideline 

DAFT 

Saturation constant mg/L 100.7 Henry’s Law, air at 75°F 

Vector attraction reduction (VAR) 

volatile 
solids 

reduction 
(VSR) 

38 
percent EPA 40 CFR 503 Part B 

Process to Significantly Reduce Pathogens 
(PSRP) for Class B biosolids 
Solids retention time (SRT)b at 35 to 55°C 
 

 Average, largest unit out of service 
 Peak 2-week, all units in service 

days 

 
 
 
 

20 
15 

EPA 40 CFR 503 Part B 
 

Brown and Caldwell Design 
guideline for average conditions 

to provide better VSR 

Anaerobic 
digestion 

Active digester volume is based on 
number of digesters that are heated and 
mixed 

--- --- EPA 40 CFR 503 Part B 

Hydraulic loading gpm 75 to 
150 Vendor information Centrifuge 

dewatering 

Solids loading lb/hr 550 to 
2800 Vendor information 

Notes: 
(a) Previous capacity assessment prepared by MWH used a solids loading rate of 45 lb/sf. Brown and Caldwell believes 

this loading rate could not be achieved without adding a significant amount of polymer. 
(b) SRT based on active digester volume (i.e., digesters that are heated and mixed) 



 Wastewater Treatment and Disposal Facilities 
 Capacity Study Project Report 3-10 
 
 

 
 
P:\Projects\Escondido, City of (CA)\129259-Capacity Study\Deliverables\Project Reports\5-Final\S00159.Final Proj Rpt.doc December 2006 

Table 3-3. Existing Solids Processing Capacity at the HARRF 
 

 
 
3.1.8 Comparison of Current Capacity Assessment with the 2004 Capacity Rerating Study 
 
The HARRF is currently rated at an average flow of 18.0 mgd based on the 2004 Capacity Rerating 
Study Letter Report. The 2004 study was a desktop study using published design guidelines from 
textbooks and published process design manuals, was based on continued operation of the activated 
sludge process, and was based on one year of operations and performance data from February 2003 